SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [mVJ]

Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dem (.\ 20 dém T
10 dBm . \ 10dBm ’
0ds f L 0 dem / \
-10 dem, -10 dem
SPURIGUS. INE_AB5 T [
-20 dem } 1 -20 dem ! 4
-30 dém '\ -30 dBm i JIJ
/ J
[ h Al L [
-40 dm A dem
N AV | NN
-50 dem | o, | o Y, Al
J Sl [ U POV N VUL R [ N =
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,17283 MHz -41.77 dém -28.77 d& 544,000 MIz | 849-000 Mz 100.000 kHz 5666785 Tz 19.42 dBm -mwl
523.000 MH2 | 694,000 MHz £0.000 kHz 823,35650 MHz ~25.61 dbm -12.61d8 849,000 MHz | 850000 MHz 50,000 kHz £49,00250 MHz -26.15 dBm -13.15 dB
524.000 MHz 520,000 MHz 100,000 kHz 524,32218 MHz 1972 dem | -10.28 d 850.000 MHz 860.000 MHz 100000 kHz BED.B1415 MHz —42.22 chm 352 db,
i J A il ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

; (%]

Spectrum || See
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
R A e LT e N
o [f \ q'l;am
-10 dBm { L 10 dBm
SPURIOUS_LINE_ABS ! \
20 dem 1 20 dBm \
.30 dBm fl -30 dem .IL
40 dBm 40 dBm
—— T 1
[ I | ——
I ——
f 50 dem s
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,94006 MHz -40.06 dem -27.06 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 894 55165 Mz =57 dom -24W|
523.000 MH2 | 694,000 MHz 50.000 kHz 823,55650 MHz ~33.61 dbm -20.61 d8 849,000 MHz | 850000 MHz 50,000 kHz £49,00250 MHz -34.33 dm -21.33 d8
£24.000 MHz 529.000 MHz 100.000 kHz £25.69081 MHz 5.46 dBm -24.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -41.99 dBm -28.99 dB
T - —
i (] i ™
Date: 21.SEF.201 22:55:38 Date: 21.SEF.2017

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A437 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':;P S
10 dem l 10 dém h\
ode f ‘ 0 dem / \
-10 d8m +— -10 dBm
SFURIGUS . INE_ABS \ )
-20 dem j ! -20 dem ‘ ‘\
-30 dBm 4 ] -30 dBm !
R A I \ L&
40 gor - -4l dBm ;
, r 5 | ! i
5 dgm \. \n. ; it ! W —in gem t A
o~ ] I Y PR WU RSP S L RPN L] R RUTY P \Mlz\«vv»\"’\""“r \
60 dem 50 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||['start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 815.79520 MHz -41.15 dém 539.000 MHz 849.000 MHz 100.000 kHz 84839560 MHZ 15.26 dBm -14.74 dB
223.000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -34.37 dBm 843.000 MHz 850.000 MHz 100,000 kHz 849,01249 MHz -36.47 dBm -23.47 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62460440 MHz 20.38 dBm 850.000 MHz 860.000 MHz 100.000 kHz 852.84216 MHz -43.40 dBm -36.40 dB
. —
I J1 £
et satiead Date: 21.SEP.2017 23:23:16
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
0 ds B S L T Wy 0 fmen AT A R A M A
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS \ ¥
-20 dBm J mll 0 dBm “
-30 dBm - | J(rsu dem T
40 dem ,.,-.-—j -40 dem \‘
—d——MM-’—“_—M *_\“\"“-\-——_‘
dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: |  Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -41.44 dem -28.44 dB 539.000 MHz 849,000 MHZ 100,000 kA2 rea eI 360 dbm _Zﬁml
223.000 MHz £24.000 MHz 100,000 kHz 82399051 MHz -35.42 dm -22.42 8 843.000 MHz 850.000 MHz 100,000 kHz 849,00350 MHz -35.21 dBm -22.21 dB
£24.000 MHz 534.000 MHz 100.000 kHz £30.84915 MHz 3.31 dBm -26.59 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008492 MHz -42.06 dBm -25.06 dB
T - —
i (] i ™
Date: 21.SEF.201 23:14:52 Date:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A438 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P 5 F
|
10 dBm \ 10 dBm ( '\
ode f ‘ 0 dBm J \
-10 dem ‘ -10 dBm
SFURIGUS . INE_ABS il /1
-20 dem f ]\ -20 dBm / \
-30 dém -30 dBm 5
]
714 | I I v
-40 g ! i t -40|dBm f
5 d\am N j \‘ﬂ“.. M;l } | N"‘E" | L 24Bm 1 H L b
\ AN o~ RUASTINE YT L ] (VS DY L VP SO T P [«
-60 dém 50 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 815.73026 MHz -42.20 dBm 9.20 d8 539.000 MHz 849.000 MHz 100.000 kHz 5640555 1Tz 19.26 dBm -mml
223.000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -33.54 dBm -20.54 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01049 MHz -33.52 dBm -20.52 dB
824.000 MHz 834,000 MHz 100,000 kHz 524,54446 MHz 19.40 dBm -10.60 dB 650.000 MHz B80.000 MHz 100, D00 kHz A2 62518 MHz 4510 dBm 3210 dB
]—v T = —
J1 £
Dats Date: 21.SEP.2017
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
odB VAN, T, e benmr o, ] o e ey fo o "
| \
-10 dem | -10 dem
SPURIOUS_LINE_ABS \ \
-20 dem ‘ 30 dBm i
/ |
.30 dBm 4 ! j‘au dBm L
/ 4 "]‘
-40 dem ~40 dBm
- [ -
_—a.—-—v—""_'w T h“‘hh_-._
dam -50 dem w—
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
515.000 MHz 823,000 MHZ 100,000 kHz 522,08601 MHz -42.01 dem -29.01 dB 539.000 MHz 849,000 MHZ 100,000 kHz e 556 dbm _27W|
223.000 MHz £24.000 MHz 100,000 kHz 82399451 MHz -36.68 dBm -23.60 8 843.000 MHz 850.000 MHz 100,000 kHz 849,00949 MHz -36.64 dBm -23.64 dB
£24.000 MHz 534.000 MHz 100.000 kHz £27.48152 MHz 2.28 dBm -27.72 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -42.69 dBm -25.69 dB
T - —
i (] i ™
Date: 21.SEF.201 23:16:31 Date:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A439 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

" o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
s : : Line _$PURIDUS_LINE_ABS PAES
20 dIB;;‘M-' PURIOUS INE_ABS h 20 dB:’!I‘"-_ ‘l'\ _§ - |
10 dBm r{ \\ 10 dBm [ |
o\
l |
-10 dBm -10de
SPURIOUS_LINE_ABS !
-20 dBm \}\ -20 dBm ‘}
-30 dBm -30 dBm—
A A
i 4Bl
; \ -40
40 dem 7 \ T \
50 dBm g Sm
S D S ‘»-1/ i ¥ petly A
60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,95604 MHz -52.28 dBm -39.28 db 847,000 MHz 849,000 MHz 100.000 kHz 843,74725 MHz 19,36 dém -10.64 dB
823.000 MHz 824,000 MH2 20.000 kHz 82399950 MHz -37.28 dém -24.28 dB 849,000 MHz 850.000 MHz 20,000 kHz 849.00050 MHz -36.35 dBm -23.35 dB
824.000 MHz 826,000 MHz 100.000 kHz 82424276 MHz 19.16 dBm -10.84 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -51,74 dBm -38.74 dB
T ~ T
Il - ( ) ] o
Date: 21.88F.2017 Grdazlz Date: 21.5EP.2017 23:50:43
" =
Spectrum || spectrum =

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm

Offset 14.00 d& Mode Auto Sweep

23:44:52

¢ 21.8EF.2017

@1 AvgPwr @1 AvgPwr

Limit ¢heck PA SPURIGIG CHEEKARS

i . : ; ine 8 ABS AES
20 UIB;T"“J PURIOUS INE_ABS 20 d\B_H_IL_ PURIDUS_J INE_ABS_| F
10 dBm A 10 dBry
[ 3 / ‘\|
0 de o An-—f \
-10 dBm ! \ -iod
SPURIOUS_LINE_ABS [ ‘ [
-20 dém + \ -20 T
-20 dBm M -30 den
40 derm. <~ -40 B
M’/,..,-'" .\
-50 dBm — = -50 dBm i =
B A—— ——

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

815,000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -41.15 dBm -28.15 dB 847,000 MHz 843,000 MHz 100,000 kHz 849,24975 MHz 11,23 dBm -18.77 dB

823.000 MHz 824,000 MHz 20.000 kHz 82398452 MHz -38.05 dBm -25.05 d& 842,000 MHz 850.000 MHz 20,000 kHz 849,03247 MHz -40.46 dBm -27.46 dB

824.000 MHz 826,000 MHz 100.000 kHz 824 44655 MHz 11.58 dBm -18.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -41.29 dBm -28.29 dB

— - —
Il ) - ( ) ) e

23:49:04

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A440 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG GHEBEK SRS paES
8 ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘M-' PURIOUS INE_ABS 20 dB:’!I‘"-_ _§ - |
A Il
10 dBm f 10 dBm I‘
0 da | l o de [J
-10 dBm \ -10de f
SPURIOUS_LINE_ABS L {
-20 dem -20 derm ;
-30 dBm - ) 30 dem—1t f
[ & Al A WAL
-40 dBm y f } / ab de ‘
50 dBm ‘/\ /L / \W‘ . ! 50, dem, IWF \\ 'I A
Sodem 1 — 7 " ey N
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -41.06 dBm -28.06 db 846,000 MHz 849,000 MHz 100.000 kHz 843,74975 MHz 19,35 dém -10.65 dB
823.000 MHz 824,000 MH2 30,000 kHz 82399950 MHz -24.09 dém -11.09 d8 849,000 MHz 850.000 MHz 30,000 kHz 849.00150 MHz -23.63 dBm -10.63 dB
824.000 MHz 827,000 MHz 100.000 kHz 82426224 MHz 19.48 dBm -10.52 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,03497 MHz -41.61 dBm -28.61 dB
T -r y
Il - ( ) ] o
Date 1.SEF 01 23:53:39 Date: 21.SEP.2017 23:59:30
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. C=
Spectrum || spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIGE CHEEKARS
i 8 ; ; Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘M-' PURIOUS INE_ABS 20 dB:’!I‘"-_ _§ - |
10 dBm 10 dém
lr-.«\.F \ g !
ods | \ 46 \l
-10 d8m ) \ -10 d8
SPURIOUS_LINE_ABS ’ 1
-20 dém [ -20 dBm
-20 dBm Jr -30 dBn [}
\
== s E 1
-40 dem - — 40 d e
! N B
-50 dBm i 50 d |
50 dém —r -50 dBm
-60 dBm 60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815,000 MHz 823,000 MHz 100,000 kHz 822,90010 MHz -38.06 dBm -25.06 d& 846,000 MHz 843,000 MHz 100,000 kHz 846.40010 MHz 7.51 dBém -22.49 dB
823.000 MHz 824,000 MHz 30,000 kHz 82399950 MHz -30.21 dBm -17.21 dB 845.000 MHz 850.000 MHz 30.000 kHz 849.00250 MHz -31.28 dBm -18.28 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.53197 MHz 7.80 dBm _*22 20 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -40.29 dBm -27.29 dB
i -r - —
Il - ( ) ] -
Date: 21.SEP.2017 23:55:18 F.2017 00:D1:08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A441 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/5MHz / 64QAM

Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIGE CHEEKARS PAES
s ; ; ine 8 ABS AES
0 d'ﬁ;;‘lr' PURIOUS_|LINE_ABS 20 dl\ilnl_ll-_ PURIOUS_J INE_ABS_| F
r'\ J‘
10 dBm [ 10 dBm f
ode / \ ods |
-10 d8m | l .10 dB j ]l
SPURIOUS_LINE_ABS f v\‘ |r \
20 dem l -20 dem j *
-30 dem f -30 dBm i !
| | iy Ly [
40 dem = I '\ i I ] q de ; oy
{
I A \ / T all \ ol ol [N N r
Jw ‘W/ ATV EERTTIRRY il ) LTS T O ATYEE SN [
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 820,03097 MHz ~41.45 dBm ~28.45 db 844,000 MHz 849,000 MHz 100.000 kHz 843,63786 MHz 19,50 deém -10.50 dB
823.000 MHz 824,000 MH2 50.000 kHz 82399850 MHz -27.04 dém -14.04 dB 849,000 MHz 850.000 MHz 50,000 kHz 849.00749 MHz -26.21 dBm -13.21 dB
824.000 MHz 829,000 MHz 100.000 kHz 82433217 MHz 19.66 dBm -10.34 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,91419 MHz -41,96 dBm -28.96 dB
i - 3 -r 1 [
L L J
Date: 22.SEF 017 00:04:05 Date 00:09:56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. C=
Spectrum ||| spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIGE CHEEKARS
i . . . ine 5 ABS AES
0 d'ﬁ;;‘lr' PURIOUS_|LINE_ABS 20 dl\ilnl_ll-_ PURIOUS_J INE_ABS_| F
10 dBm 10 dBm
T L arrrl T PRSP
008 i puaatl|| Fo ™
{
| [
-10 d8m [ \ 10 dB
SPURIOUS_LINE_ABS [ l |
-20 dém J ¥ 20 dBm \
-20 dBm f -30 dBn *
-40 dBm -40 dB
I B - b
= ~ e —
e
==t -50 dBm -
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815,000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -39.80 dBm -26.80 d& 844,000 MHz 843,000 MHz 100,000 kHz 844,80170 MHz 5.57 dBém -24.43 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99550 MH2 -33.77 dém -20.77 dB 842,000 MHz 850.000 MHz 50.000 kHz 849,00849 MHz -34.57 dBm -21.57 dB
824.000 MHz 829,000 MHz 100.000 kHz 82686963 MHz 5.35 dBm _*24 65 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.11 dBm -29.11 dB
— —
i J ra ] ]
L JL J
Date: 22 00:05:44

1 A442 of A792

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 5/ 10MHz / 64QAM

N o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG GHEBEK SRS paEs
s ; ; ine 8 ABS AES
20 UIB;T"“J PURIOUS INE_ABS 20 d\B_H_IL_ PURIOUS_J INE_ABS_| F A
10 dBm F\‘ 10 dBm / i
o i e |
-10 dBm i ! -10de J 1]
SPURIOUS_LINE_ABS | \ Jl ]
-20 dém T -20 dBm J \
-30 dBm " \ v -30 dBm i T 1
” | | | \
Im] | | i '
40 ﬂ\Brﬁ T 1 de I
n J 1 Ll [ ] I A
() dim . -+ o = ||| 50 e i —
1% [ LSNP TN RO LRV A st APo I d Vs, b
60 dém -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 815.74725 MHz ~41.42 dBm -28.42 db 839,000 MHz 849,000 MHz 100.000 kHz 843,41558 MHz 19,07 dém -10.93 dB
823.000 MHz 824,000 MH2 100.000 kHz 82399950 MHz -37.17 dém -24.17 dB 849,000 MHz 850.000 MHz 100.000 kHz 849.00450 MHz -36.89 dBm -23.89 dB
824.000 MHz 834,000 MHz 100.000 kHz 824 59441 MHz 18.62 dBm -11.38 dB& 850,000 MHz 860,000 MHz 100.000 kHz 852,93217 MHz -45.66 dBm -32.66 dB
]_' - Na g T “
" L L J
Date: 22.SEP.2017 00:14:31 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. C=
Spectrum || spectrum =
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIGE CHEEKARS
i . . . ine 5 ABS AES
20 UIB;T"“J PURIOUS INE_ABS 20 d\B_H_IL_ PURIOUS_J INE_ABS_| F
10 dBm 10 dBm
ode T S e R et CRLPELE S o o
-10 d8m \ -0 de \
SPURIOUS_LINE_ABS \ \
-20 dém -20 dBm
30 dey HI \ }30 de I
- m B
I‘l g ‘L\
40 dBm 40 dB
» o~ ~
"’___f____,.-u—*'_——“ ~—-\—’\—~..__
dém -50 dBm I
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -42.08 dBm -29.08 d& 839,000 MHz 849,000 MHz 100,000 kHz 840,95305 MHz 2.40 dBm -27.60 dB
823.000 MHz 824,000 MHz 100.000 kHz 82399550 MHz -36.45 dBm -23.45 dB 845.000 MHz 850.000 MHz 100,000 kHz 849.00250 MHz -37.18 dBm -24.19 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.47253 MHz 2.42 dém -27.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -43.05 dBm -30.05 dB
— — —
i J ra | (]
L JL J
Date: 22 02:00:41 00

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A443 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!ﬂr‘ﬂn PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIOUS LINE _ABS PAES
n } n
10 dBm [| 10 dBm - \
0 dem ,J 1\ 0 dBm J \
-10 dBm -10 dBm } k \_|
i |
SPURIOUS_LINE_ABS ﬂl L
0 dBm
PN | (AR .22
I
n I #0 dem — e
el WOV OO0 | AU h :
-50 dBm
[
-60 dBm
-50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.505 6Hz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.60 dBm -9.40 db
2.475 GHz 2.490 GHz 1.000 MHz 248958 GHz -38.45 dém -13.45 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57000 GHz -17.58 dBm -7.58 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49386 GHz -41.96 d&m -28.96 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -29.68 dbm -19.68 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -40.88 dBm -27.88 dB 3.575 GHz 2.576 GHz 1,000 MHz 2.57500 GHz 237,27 dBm 2437 dB
2,496 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 21.09 dBm -8.91 d& 5.576 GHz 5.595 GHz 1,000 MHz 5.58073 GHz 36,45 dbm C11.45 dB
T - —
i [ | N ™)
Data: 26 Date: 26.SEP.2017 03:31:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum T=(|| Spectrum v
Ref Level 30.00 dbm _ Offset 15.00 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 500/500
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURIGNE CHBEKARS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 EIEHT"? PURIOUS LINE_ABS PABS
10 dBm 10 dBm
0 dBm
-10 dém j
_on dam, \ I
SPURIOUS_LINE_ABS
‘r‘ -30 dBm ™
-30 dBm e
*\f W 40 dem
~ -50 dBm
-50 dBm
-50 dBm
60 dém
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 6Hz || [Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56561 GHz 6.16 dBm -23.84 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48971 GHz -36.92 dém -11.02 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz 29,81 dBm -10.81 dB
2,490 GHz 2.495 GHz 1,000 MHz 2.49491 GHz -29.56 dBm -16.56 d& 2,571 GHz 2,575 GHz 1,000 MHz 2.57376 GHz -25.82 dBm -15.82 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -40.33 dBm -27.33 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.57597 GHz ~28.37 dBm ~15.37 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50273 GHz 7.48 dBm -22.52 dB 2,576 GHz 2,585 GHz 1.000 MHz 2.57688 GHz -28.30 dBm -3.30 dB
| ] = - , -
Date: 26.SEF.201 03:24:04
Sporton International (Shenzhen) Inc. Page Number 1 Ad44 of A792

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A5010

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Sp

Ref Level 20,00 dém
SGL Count 100/100

offset 15.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck BAES | SPURIGNE CHNEKABS PABS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS ABS 20 dhi_‘LllP 'I—'IIRIh] IS _LINE_ABS PAES
10 dBm 10dem T t
0 dém 0 dem J \
10 dem -10 dBm = \_I
50 dem, -20 dBm ’ I
SPURIOUS_LINE_ABS } \
0 dBm
-30 dBm ﬂ / \ ™ le'\
;u dBm L‘rﬂ \ il U"_"" L .
-50 dBm h
-60 dem
-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW |  Frequency | Powerabs |  atimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56065 GHz 20.09 dBrm -9.91 dB
2.475 GHz 2.490 GHz 1.000 MHz 249002 GHz -38.71 dBm -13.71 dB 2.570 GHz 2.571 GHz | 100.000 kHz 2.57000 GHz -17.34 dBm -7.34 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49440 GHz -42.72 dém -20.72 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -30.66 dBm -20.66 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -41.45 dBm -28.45 dB 5 575 GH= 2,576 GHz 1,000 MHz 2.57503 GHz 37.99 dbm 224,99 db
2.496 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.32 dBm -0.68 dB 5.576 CHz 2.695 GHz 1,000 MHz 2.58071 GHz 38.16 dbm C13.16 dB
]—v T = —
1 v
Date: 26 Date
m
Spectrum | ([ spectrum v
Ref Level 30.00 dBm _ Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 500/500
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGIE CHEEKARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 déi’”ﬁ PURIOUS LINE_ABS PABS
10 dBm 10 dBm
o dom [ i[> e 2
4 |
10 dBriv
-10 deém ’ l
‘
| 1]
SUS. LI S
SPURIOUS_LINE_ABS | 20 dom I
30 dem ,,HJ =
__...M e 40 dem
- -50 dBm
-50 dBm
-50 dBm
-60 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 6Hz || [Spurious Emissions
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56573 GHz 5.22 dem ~24.78 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49046 GHz -37.00 dBm -12.00 d& 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -20.23 dém -19.23 dB
2,490 GHz 2.495 GHz 1,000 MHz 2.49499 GHz -30.66 dBm -17.66 d& 2,571 GHz 2,575 GHz 1,000 MHz 2.57102 GHz -23.77 dBm -13.77 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49588 GHz -42.58 dBm -29.58 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57509 GHz -27.55 dBm ~14.55 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50280 GHz 6.77 dBm -23.23 dB 2,576 GHz 2,505 GHz 1.000 MHz 2.57607 GHz -28.44 dBm -3.44 dB
i ] = - : _
Date: 26.SEP.2017 03:25:13 14:45:56

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A445 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7/

10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dh!‘%‘” EPURIOUS INE_ABS ABS 20 dk’_‘LI\P SPURIOUS _LINE A'[;L PAES
10 dBm ”‘ 10 dém ﬁ
0 dBm ’J ! 0 dBm J \
-10 dBm: i L -10 dBm { \
0 dam J \ 20 dem ‘ ‘
SPURIOUS_LINE_ABS J \ i !
Ao dem
-30 dBm f m ‘\ {f \ (.-\_
M h\ Fl ﬂ o dem: 'l f"\ r—
At il
W A ‘
- ul
~ R WU LY | S
50 dBm P PEP L.
-50 dBm
50 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.51 GHz Jilshurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy Power Abs | aLimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56541 GHz 20.60 dém -9.40 db
2.475 GHz 2.490 GHz 1.000 MHz 248224 GHz -38.99 dém -13.09 d8 2,570 GHz 2.571GHz | 200.000 kHz 2,57001 GHz -23.23 dBm -13.23 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49172 GHz -35.04 dem -22.04 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -31.93 dBm -21.93 d&
2,495 GHz 2.496 GHz 100,000 kHz 249600 GHz -48.17 dém -35.17 dB 5575 CH= 2 280 GHz 1,000 MHz 267820 GHz 3137 dBm s arde
2,498 GHz 2.510 GHz 100,000 kHz 2,50058 GHz 20.90 dem -9.10 d& 5 580 GHz 5 565 GHz 1,000 Mz 5 5225 GHe ~38-64 dbm 15 54 db
T - —
I - 1 i
pates 20 Parabiaz Date: 26.SEF.2017 03:47:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dbrm _ Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES _SPURIGMIG GHBEKABS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 EIEHT"? PURIOUS_JLINE_ABY PABS
10 dBm 10 dBm
0 dom e | j‘“ i l
| (e |
} l 20 dBm
o0 e | I\ 1
PURIOUS_LINE_ABS
;DL;BIJJ LINE_AB! ‘J oo dam | [S—a ~.
- m
P il LAM -40 dem
-50 dem
-50 dBm
-60 dBm
-60 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz | | [s-irons Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,560 GHz 2,570 GHz 100,000 kHz 2.56454 GHz 3,80 dBm -26.20 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48992 GHz -32,93 dBm -7.93 d& 2,570 GHz 2,571 GHz 200,000 kHz 2.57000 GHz -27.62 dém -17.62 dB
2,490 GHz 2.495 GHz 1,000 MHz 2.49490 GHz -26.08 dBm -13.08 d& 2,571 GHz 2,575 GHz 1,000 MHz 2.57100 GHz -24.00 dBm -14.00 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49552 GHz -34.34 dBm -21.34 dB 2.575 GHz 2,580 GHz 1.000 MHz 2.57691 GHz -25.66 dBm ~12.66 dB
2,496 GHz 2.510 GHz 100,000 kHz 2,50355 GHz 4.39 dBm -25.61 dB 2,580 GHz 2,595 GHz 1.000 MHz 2.58080 GHz -29.59 dBm -4.50 dB
]—' - — r— T vy
- L JL J e
Date: 26.SEP.201 03:4a0

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A446 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 15.00 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
o0 dhipe_PURIOUS }INE_ABS AES 20 dhjRe—_8PURIOUS LINE ABS PASS
10 dem Jﬂ\ 10dem ﬁl
0 dem i 0 dBm ] &
i :
-10 dBm y 10 dBm 1 k l;*l
50 dam I H -20 dBm ! ‘
SPURIOUS_LINE_ABS L
-0 dBm
-30 dBm “ i m
- VL L e ' S
bl e 1 P L O O PR e -
ey
B
.50 dBm L LV A
-60 dBm
-50 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz ] || mhere v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 20.07 dBm -9.93 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48499 GHz -38.92 dém -13.92 d& 2.570 GHz 2.571 GHz | 200.000 kHz 2.57000 GHz -24.37 dBm -14.37 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49182 GHz -34.88 dBm -21.88 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -29.61 dBm -19.61 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -47.62 dBm -34.62 dB 3.575 GHz 2.580 GHz 1,000 MHz 2.57824 GHz 231.55 dBm 218.55 dB
2,496 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 20.71 dBm -9.29 d& >.580 GHz 5.595 GHz 1,000 MHz 5.58185 GHz ~38.86 dBm “13.86 dB
T - —
i [ | N ™)
Data: 26 03:39:31 Date: 26.SEP.2017 03:
Spectrum T=(|| Spectrum 7
Ref Level 30.00 dbm _ Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES | SPURLGNE CHBEKARS
20 d!ﬂﬁ'” PURIOUS INE_ABS PABS 20 déi’”ﬁ PURIOUS_JLINE_ABY PABS
10 dBm 10 dBm
0 dBm * S : \
10 dom l L 10 dem i
J 1 =0 dem !
50 dam | T I
SPURIOUS_LINE_ABS \ o
J -30 dem i
-30 dBm s = .
i W -40 dBm
-50 dem
-50 dBm
-60 dBm
-60 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz | | [s-irons Emissions
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,560 GHz 2,570 GHz 100,000 kHz 2.56168 GHz 2,60 dBm -27.40 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48978 GHz -32.39 dém -7.39 d&. 2.570 GHz 2,571 GHz 200,000 kHz 2.57001 GHz -27.04 dém -17.04 dB
2,490 GHz 2.495 GHz 1,000 MHz 2.49494 GHz -27.86 dBm -14.86 d& 2,571 GHz 2,575 GHz 1,000 MHz 2.57100 GHz -22.56 dBm -12.56 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49589 GHz -36.13 dBm -23.13 dB 2.575 GHz 2,580 GHz 1.000 MHz 2.57529 GHz ~26.44 dBm “13.44 dB
2,496 GHz 2.510 GHz 100,000 kHz 2.50426 GHz 3.74 dBm -26.26 dB 2,580 GHz 2,505 GHz 1.000 MHz 2.58022 GHz ~29.10 dBm ~4.10 dB
]—' - — r— T vy
- L JL J e
Date: 26.SEF.201 03:41:5¢

14:46:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A447 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
20 dh!‘%‘” PURIOUS INE_ABS ABS ZUth‘n‘p SPURIOUS LINE ABS ﬂ PASS
10 dem n 10 dém (
0 dBm J‘ ‘H 0dem J \
-10 dBm: -10 dBm !’. l L
0 dam | / l\ 20 dem |
SPURIOUS_LINE_ABS |
30 dBm -3p aem
J L\ | H b com J\ m’ \EM. e N N
B AR I i | 1 R O ™
-50 dBm b2 VAN I—
-50 dBm
50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.515 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56920 GHz 19.73 dBm -10.27 db
2.475 GHz 2.490 GHz 1.000 MHz 248758 GHz -36.35 dém -11.35 d& 2,570 GHz 2.571GHz | 300.000 kHz 2,57004 GHz -26.27 dBm -16.27 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49455 GHz -40.68 dBm -27.69 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -32.54 dBm -22.54 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49557 GHz -43.72 dém -36.72 dB 5575 CH= 2 285 GHz 1,000 MHz 2 68245 GHz 3257 dBm loaTde
2,498 GHz 2.515 GHz 100,000 kHz 2,50084 GHz 205 dem | ___-9.44 de 5 EBE GHz 5 565 GHz 1,000 Mz 5 58818 GHe ~39.27 dbm 1457 db
T —
I - 1 i
Data: 26 03:54:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

m o
= Spe n v
Ref Level 30.00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ paks
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dBm 10dBm
S—
0 dBm ‘v-.. = - ‘\ ofe \
-10 dam [ \ -iu dem {
‘ -0 dem -
20 daam,
SPURIOUS_LINE_ABS | )} ‘,L h . l
30 dem o P "30 dem , WM
pe 40 dBm
50 dem
50 dam
-50 dBm
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56293 GHz 3.66 dBm -26.34 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49032 GHz -20.21 dém -4.21d8 2.570 GHz 2.571 GHz | 300.000 kHz 2.57001 GHz -24.67 dBm -14.67 dB
2490 GHz 2,495 GHz 1.000 MHz 249496 GHz -25.89 dém -12.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -22.63 dBm -12.63 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49573 GHz -32,55 dém -19.55 dB 5 £75 GH= 3 58E GH2 1.000 Mz 2.58171 GHz 55,39 dbm J12.39 08
2,498 GHz 2.515 GHz 100,000 kHz 2.50482 GHz 1.71 dBm -28.29 dB 5585 GHz 2.505 GH2 1.000 MHz 5 58503 GHz 31 .40 dBm & 40 dn
T - —
I - J1 £
Bates £6.SEF. 2017 = 0d357ale Date: 26.SEF.2017 04:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A448 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 15.00 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES | SPURIGECHHEKABS paBs
20 d!ﬂr‘ﬂﬂ PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES
10 dem H 10dem
0 dém , L 0 dém
-10 dBm -10 dBm L
5N dam ‘ | \ -20 dBm i
SPURIOUS_LINE_ABS |
30 dém p cem
E i n
J ‘ ‘ n dem ./ﬂ“\_
o . ~ " | | ' J!
— | i i i)
J— it My, L R— L
-60 dBm
-50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56817 GHz 19.10 dBm -10.90 db
2.475 GHz 2.490 GHz 1.000 MHz 248744 GHz -35.66 dém -10.66 dB 2.570 GHz 2.571 GHz | 300.000 kHz 2.57001 GHz -25.61 dBm -15.61 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49386 GHz -38.30 dém -25.30 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -32.05 dBm -22.05 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49565 GHz -45.77 dBm -36.77 dB 3.575 GHz 2.585 GHz 1,000 MHz 2.58243 GHz 32.94 dbm 219,04 dB
2,496 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 20.39 dBm -9.61 d& 5.585 GHz 5.595 GHz 1,000 MHz 5.50138 GHz -39.05 dbm C14.05 dB
T - —
i [ | N ™)
Data: 26 03:56:07 Date: 26.SEP.2017 04:05:40
oo
Spectrum || See n v
Ref Level 30.00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS paks
20 d!ﬂr‘ﬂﬂ PURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dBm 10 cBm
¥ L
0 dBm ‘,W w o T
-10 dam [ \ -30 dBm {
‘ -20 dem
50 dam
SPURIOUS_LINE_ABS | }’ l / j\ e l
30 dem n
-30 dBm - ., |
et
__._MW e 40 dBm [P
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56162 GHz 2.20 dBm -27.80 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -30.73 dém -5.73 d8 2.570 GHz 2.571 GHz | 300.000 kHz 2.57001 GHz -25.52 dBm -15.52 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49468 GHz -27.19 dém -14.19 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -21.91 dBm -11.91 d8
2,455 GHz 2.496 GHz 150,000 kHz 2.49554 GHz -33.51 dBm -20.51 dB 3.575 GHz 2.585 GHz 1,000 MHz 2.57500 GHz 25,68 dbm 12.68 db
2,496 GHz 2.515 GHz 100,000 kHz 2.50453 GHz 1.17 dém -28.83 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58514 GHz 30,57 dbm ~5.57 dB
T - —
i X N ™
Date: 26.SEP.2017 03:5B:26 Date: 26.SEP.2017 04:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A449 of A792

Report Issued Date : Oct. 23, 2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dh,l%n-! EPURIOUS INE_ABS ABS ZUdhmp SPURIOUS _LINE _ABS Uh'\"\i{
10 dem ﬂ 10 dém J%
| h
10 dem “ -10 dem
' i il A I
20 f -20 dém !
SPURIOUS_LINE_ABS |
30 dBm -3p dBm
' | f /
" f l\ | h -4 dem , ‘)__,n" . JaN
‘..1_.. M J‘L M H e e "’l'\-vw‘ o
50 dBm I~ N -
-50 dBm
50 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.52 GHz Jilspurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 19.86 dBm -10.14 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48996 GHz -38.23 dém -13.23 d8 2,570 GHz 2.571GHz | 500.000 kHz 2,57001 GHz -23.93 dBm -13.93 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49242 GHz -40.94 dBm -27.94 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -31.45 dBm -21.45 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49563 GHz -48.81 dém -35.81 dB 5575 CH= 2,590 GHz 1,000 MHz 268679 GHz 3325 dBm 2028 db
2,498 GHz 2.520 GHz 100,000 kHz 2,50110 GHz Zodadem | -9.52de 5 550 GHz 5 565 GHz 1,000 Mz 5 58003 GHe ~30.14 cbm 14 14 db
Y —
i [ | N ™)
Date: 26 04:11:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- oo
Spectrum ||| spe n v
Ref Level 30.00 dm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.00 dg Mode Auto Sweep
5L Caunt 100/100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit fheck | SPURIGIECHNEKARS PAES
i h 3 . ipe _$PURIOUS_LINE_ABS PASS
20 dhiRe —PPURIOUS LINE_ABS 20 dbif
10 dBm 10 dBm
0 der 0 e "\
-10 dam T wl - dem | |
o0 A } ! 40 dem ]\ |
SPURIOUS_LINE_ABS_ ] e ——
30 dem ! \ *30 dem N A
- 1 o g \ B
Wﬁﬂ“"‘ -40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.52 GHz J (|spurious s
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs |  Avimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit | 2.550 GHz 2.570 GHz 100.000 kHz 2.56014 GHz 2.09 dBm ~27.91 db
2,475 GHz 2.490 GHz 1.000 MHz 2.,40048 GHz -31.35 dém -6.35 db 2.570 GHz 2.571 GHz | 500.000 kHz 2.57004 GHz -25.18 dBm -15.18 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.45495 GHz -27.34 dBm -14.34 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -23.58 dBm -13.58 dB
2,495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -32.89 dBm -19.89 dB 2,575 GHz 2.590 GHz 1,000 MHz 2.58062 GHz -96.08 dBm -13.98 dB
2,498 GHz 2,520 GHz 100.000 kHz 2,50246 GHz 0.00 dBm -29.10 d& 2.550 GHz 5.595 GHz 1,000 MHz 2.59009 GHz 233.96 dbm ~6.96 dB
— = —
Jj (] N ra
Date: 1d:49:14 Date: 26.SEP.2017 04:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A450 of A792

Report Issued Date : Oct. 23, 2017

Report Version : Rev. 0
Report Template No.: BU5-FGLTE

1
Version 1.6




s=amranas. FCC RF Test Report Report No. : FG782510-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1RB

o
Spectrum =] sp n v

Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS ZUdhiWLn‘p SPURIOUS _LINE _ABS PAES
10 dem ﬂ 10 dém

0 dBm

0 dém

u f
10 dom H -10 dém J[ -

-20 dBm

I

SPURIOUS_LINE_ABS

— I n 1e f L NP DN

“ LN

50 dBm kg il [ ’
-60 dem
-60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.52 GHz Jilspurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeuUp | RBW | Frequency | __Powerabs | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.19 dbm -10.81 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48941 GHz -38.19 dBm -13.19 dB 2.570 GHz 2.571 GHz | 500.000 kHz 2,57002 GHz -24.54 dBm -14.54 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49246 GHz -38.46 dBm -25.46 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57150 GHz -34.28 dBm -24.28 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49596 GHz -45.45 dBm -32.49 dB 5 575 GH= 2.590 GHz 1,000 MHz 2,58636 GHz -33.28 dbm -20.26 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 20.89 dBm -9.11 dB .590 GHz 2.595 GHz 1,000 MHz 2.59223 GHz -39.12 dbm -14.12 dB
T - —
Il - N -
Date: 26 E 04:12:45 Date: 26.SEP.2017 04:22:17

Lowest Band Edge / Full RB Highest Band Edge / Full RB

[ oo
Spectrum = Spe n v

Ref Level 30.00 dBm  Offset 15.00 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS ZDth‘.‘E SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
od = o T
dBm [.-m B R TR v {
-10 dam -30 dem

!_— ‘ l 40 dém | |

SPURIOUS. LINE_ABS / k ”"‘—-n_. l
-30 dBm A0 dem o
[T ™ —
-40 dBm
-50 dBm
-50 dBm
-60 dem
60 dém
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.52 GHz J|[gyurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56296 GHz 1.14 dBm -26.86 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49013 GHz -28.89 dém -3.89 d& 2.570 GHz 2.571 GHz | 500.000 kHz 2.57012 GHz -24.29 dBm -14.29 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -26.41 d&m -13.41 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57124 GHz -22.66 dBm -12.66 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49594 GHz -32.16 dBm -19.16 dB 5 575 GH= 2,500 GHz 1,000 MHz 257545 GHz -26.84 dBm -13.34 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50416 GHz -0.52 dém -30.52 dB .590 GHz 2.595 GHz 1,000 MHz 2,59007 GHz -33.47 cBm -5.47 d&
T - ——
i X N ™
Date: 26.SEP.2017 04:15:04 Date: 26.SEP.2017 04:
Sporton International (Shenzhen) Inc. Page Number 1 A451 of A792
TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PA SPURIGIE QHEEKABS PASS
20 chihe _EPURIOUS LINE_ABS 20 dkine Fumﬁ lis_JINE_aBS PABS
10 dBm ]ﬂ} 10 de { ‘
0 dBm I l bd8 I‘
-10 deém { -0 l j
o0 e, } ‘ 20 de I
SPURIOUS_LINE_ABS ﬂ
-30 de
-30 dBm - II [‘ \ m
5 .
fy ”,fJ \K%J”‘ I[\ 0d LJ \ R
50 dBm u\. J \-w‘ LW.M -
60 de
-50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz J| |55 urious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 2,565 GHz 2,570 GHz 100,000 kHz 2.56968 GHz 19.66 dBm -10.34 dB
2,475 GHz 2,490 GHz 1.000 MHz 248780 GHz -38.75 dBm -13.75 dB 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -20.68 dBm -10.68 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49248 GHz -39.61 dBm -26.61 dB 2,571 GHz 2,575 GHz 1,000 MHz 2.57165 GHz -31.48 dBm -21.49 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49559 GHz -47.33 dBm -34.33 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.67553 GHz -38.98 dBm -25.08 dB
2,498 GHz 2.505 GHz 100,000 kHz 2,50036 GHz 20.00 dBm -10.00 d& 2,576 GHz 2,505 GHz 1,000 MHz 2.57880 GHz -38.71 dBm -13.71 dB
Il ' - ( ) ] .
Date: 10 15 5:01
=
Spectrum || spectrum v
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 chihe _EPURIOUS LINE_ABS 20 dhine _$PurIOls LINE_ABS PABS
10 dBm 10de
0 dem a8
de |
-10 deém ’ 10 ‘I —‘
50 dam } 20 d8 I
SPURIOUS_LINE_ABS ’
30 dBm 30 L™
 penpe m"‘j -0 de
T et
L 048
-50 dBm
60 de
-50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz J| |55 urious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2,565 GHz 2,570 GHz 100,000 kHz 256602 GHz 5,01 dem ~24.00 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,49050 GHz -37.22 dBm -12.22 d8 2,570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -28.48 dBm -18.48 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49496 GHz -34.49 dém -21.49 dB 2,571 GHz 2,575 GHz 1,000 MHz 2.57153 GHz -23.87 dém -13.87 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49553 GHz -45.79 dBm -32.79 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57509 GHz -26.96 dBm ~13.86 db
2.496 GHz 2.505 GHz 100.000 kHz 2.50315 GHz 5.68 dBm -24.32 dB 2,576 GHz 2,595 GHz 1,000 MHz 2.57623 GHz -28.11 dBm -3.11 dB
- — — —
Il - ( ) ] -

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A452 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | (=)|[ spectrum T
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck rabs | SPURIGHIECHEEKABS_ MAI-;_::
20 dhlpe _PPURIOUS ) INE_ABS PABS r 20 ghife —$PURIOUS ) INE Ah\g PABS
10 dem ,5‘ 10dem H
0 dem [ 0 dm
| R
-10 dBm / t 10 dBm ‘ 1 ——
20 dam | l -20 dBm
SPURIOUS_LINE_2BS | |
— I -30 dBm. {
- m
I I o L L N P s
V{ \1 I h‘ | J M’T Dl
[ ] il e
-50 dBm - et s AN )k,
-60 dBm.
-50 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz | | |§hurious Emissions
Spurious Emissions Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,560 GHz 2,570 GHz 100.000 kHz 2.56941 GHz 19.27 dBm -10.73 dB
2,475 GHz 2.490 GHz 1,000 MHz 2.48857 GHz -38.66 dBém -13.66 dB 2,570 GHz 2,571 GHz 200.000 kHz 2,57000 GHz -27.67 dém | -17.67 db
2,490 GHz 2.495 GHz 1.000 MHz 2.49160 GHz -40.24 dem -27.24 d& 2,571 GHz | 2.575 GHz | 1.000 MHz 2.57364 GHz | -32.82 dBm | -22.82 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -45.85 dBm -32.85 dB 2 575 GHz 2,580 GHz 1.000 MHz 2 57833 GHz -34.55 dBm -21.55 de
2,496 GHz 2,510 GHz 100.000 kHz 2,50060 GHz 19.47 dBm -10.53 d& 2,580 GHz 2,535 GHz 1.000 MHz 2,58382 GHz -38.81 dBm -13.91 dB
—
Il ] o [ ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

. o
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 15.00 dg Mode Auto Sweep Ref Level 30.00 deém Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 AvgPwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
20 gl _$PURIOUS JINE_ABS pABS 20 bl —BPURIOUS LINE_ABS PAES
10 dBm 10 dBm
0 dem : w-'«\ ' W
-10 dém J 0 dem ‘ —
. | l L 0
SPURIOUS_LINE_ABS | \ M-‘_.'___
-30 dBm:
-30 dBm: J
RO R — 40 dem
-
-50 dBm
-50 dBm
-60 dBm:
-60 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz B004 pts Stop 2.51 GHz Spurious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit 2,560 GHz | 2.570 GHz | 100.000 kHz 2.56335 GHz | 2.96 dBm | -27.04 dB
2,475 GHz 2.490 GHz 1.000 MHz | 2.49045 GHz -35.97 dém -10.97 d& 2,570 GHz 2,571 GHz 200.000 kHz 2,57012 GHz -27.20 deém -17.29 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -32.40 dBm -19.40 de 2,571 GHz 2.575 GHz 1.000 MHz 2,57102 GHz -22.92 dém -12.92 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49596 GHz -40.80 dBm -27.80 dB 2.575 GHz 2.580 GHz 1.000 MHz 2.57517 GHz -26.52 dBm | -13.52 dB
2,496 GHz 2.510 GHz 100.000 kHz 2.50686 GHz 2.75 dBm -27.25 dB 2,580 GHz 2.505 GHz 1.000 MHz 2,58043 GHz -29.53 dBm -4.53 dB
— —
)il ] e [ ] w
Date 0.0CT.20: 15:14:30

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A453 of A792

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Sp

rum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck rabs | SPURIGHIECHEEKABS_ JAI-;_::
20 dhlpe _PPURIOUS ) INE_ABS PABS F 20 gbije_$PURIOUS LINE ABS P PABS
10 dem H 10dem H
0 dem H 0 dem / k
10 dm t -10 dBm H L |
20 dam H '] -20 dBm ‘
SPURIOUS_LINE_ABS
30 day 3 dem
- m
/—\ ﬂ L e H ’f\ /M'L
I m .ﬂﬂ
[ —— ! VLP f Wg L, e
-50 dBm -t i b e
-60 dBm.
-50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | ||Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,555 GHz 2,570 GHz 100.000 kHz 2.56919 GHz 19.32 dBm -10.68 dB
2,475 GHz 2,490 GHz 1,000 MHz 2,48801 GHz -38.57 dém -13.57 d& 2,570 GHz 2,571 GHz 300.000 kHz 2,57000 GHz -25.17 dém | -15.17 db
2,450 GHz 2.495 GHz 1.000 MHz 2.45422 GHz -34.21 dém -21.21 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57107 GHz -35.20 dBm ~25.20 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49537 GHz -50.55 dBm -37.55 dB 2,575 GHz | 2,585 GHz | 1.000 MHz 2.57507 GHz | ~32.70 dBm | ~19.70 d&
2,496 GHz 2.515 GHz 100.000 kHz 2,50086 GHz 19.83 dém -10.17 d& 2,585 GHz 2,535 GHz 1.000 MHz 2,58765 GHz -38.85 dBm -13.95 dB
—
Il ] o [ ) ]
15:21:40 Date 15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 15.00 dg Mode Auto Sweep Ref Level 30.00 deém Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PARS
20 dhihe_EPURIOUS | INE_ABS PARS 20 dhife —BPURIOUS_LINE_ABS PAES
10 dBm 10 dém
0 dem {—v w-w-,,—..\ 0 s
-10 dBm l } 0 dém } |
-0 dBm
50 dam.
SPURIOUS_LINE_ABS lllm""""h--. ‘
I t30 dBm "
- m
7 A
iy R ~40 dBm
-50 dBm
-50 dBm
-60 dBm.
-50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz | | (5 5r00s
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,555 GHz | 2,570 GHz | 100.000 kHz 2,56366 GHz | 1.32 dBm | -28.68 dB
2,475 GHz 2.490 GHz 1.000 MHz | 2.49024 GHz -33.55 dBém -8.55 d& 2,570 GHz 2,571 GHz 300.000 kHz 2,57005 GHz -24.94 deém -14.94 dB.
2,490 GHz 2.495 GHz 1.000 MHz 2,49465 GHz -30.60 dem -17.60 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57101 GHz -21.17 dBm -11.17 dB
2,455 GHz 2.496 GHz 150.000 kHz 2.45594 GHz -37.32 dém -24.32 dB 2,575 GHz 2.585 GHz 1.000 MHz 2.57522 GHz ~26.16 dBm ~13.16 dB
2,496 GHz 2.515 GHz 100.000 kHz 2.50240 GHz 1.03 dBm -28.97 dB 2,585 GHz 2,535 GHz 1.000 MHz 2,58527 GHz ~32.52 dBm | —7.52 dB
—— —
)il ] e [ ] w
Date: 10.0CT.20 1 1 15
Sporton International (Shenzhen) Inc. Page Number 1 A454 of A792

TEL : +86-755-8637-9589

FAX: +8
FCCID:

6-755-8637-9595
2ABZ2-A5010

Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

- m
Spectrum (=) spectrum z
Ref Level 30.00 dbm  Offset 15.00 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG CHEBEKARS PABS
20 dife _EPURIOUS LINE_ABS 20 dhie _$PURIOUS_LINE_ABS PABS
10 dBm ‘{l‘ 10 d8 H
0 dBm ( l 0dg J ‘
-10 de
-10 dém
— ] 7 \
' 20ds
_on dam, I
SPURIOUS_LINE_ABS | f K | Hl
30 de
-30 dBm : H /\\_._“
A L e . AN
bl A | PN
50 dBm P e My *
60 dB
-60 dBm
Start 2.55 GHzZ 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz || |Spurious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit 2,550 GHz 2,570 GHz 100,000 kHz 2.56890 GHz 18,29 dém -11.71dB
2,475 GHz 2.490 GHz 1.000 MHz 248479 GHz -38.65 dBm -13.65 d& 2,570 GHz 2,571 GHz 500,000 kHz 2.57006 GHz -24.53 dBm -14.53 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49220 GHz -34.27 dBm -21.27 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -35.50 dBm -25.50 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49560 GHz -49.15 dém -36.15 dB 3,575 GHz 3,500 GHz 1.000 MHz 2.67783 GHz 31,70 dBm ~18.70 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 19.89 dém -10.11 dB 2.5090 GHz 3.505 GHz 1.000 MHz 2.59459 GHz 239.05 dBm 214.05 0B
1 J ] I )y ] ]
Dates 1 i Date: 10.0CT.2017 15:34:46
Spectrum || spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm

Offset 15.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
20 dife _EPURIOUS LINE_ABS 20 ghie _$PURIOUS_LINE_ABS PABS
10 dBm 108
od 0 e
dBm r-»w""’"‘ Mwuwj foamrs g
-10 dém 0 de I ‘
o den, ‘ l o de T
SPURIOUS_LINE_ABS | J l N*‘
[0 d :
-30 dBm e~ M,f ] W*ﬂ-—.—.ﬁ,
Bl » 40 dB Yo,
-50 dB
-50 dBm
60 dB
-60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz || |spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit 2,580 GHz 2,570 GHz 100,000 kHz 2.56156 GHz 0,01 dem 20,99 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -33.01 dém -8.01 de 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -23.51 dBm -13.51 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49470 GHz -28,97 dém -15.97 d& 2,571 GHz 2,575 GHz 1,000 MHz 2.57137 GHz -21.63 dém -11.63 db
2.495 GHz 2.496 GHz 200.000 kHz 2.49583 GHz -34.99 dBm -21.99 dB 2,575 GHz 2,580 GHz 1.000 MHz 2.57506 GHz 26,12 dBm -13.12 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50664 GHz 0.11 dBm -29.89 dB 2,500 GHz 2,595 GHz 1.000 MHz 2.59011 GHz 34,79 dBm -9.79 dB
- — = —
) [ [ N ] e

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A455 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 7 / 10MHz+20MHz / Full RB

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Date: 12.0CT.2017 09:10:37

~ o=
Spectrum ¥# an Spectrum J# -
Ref Level 30,00 dém  Offset 15,00 d& Mode Sweep Ref Level 30.00 d8m  Offset 15.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAtS_S _SPURIGIE QHNEKABS PABS
20 Jhipe PURIOUS _LINE_ABS PABS 20 Jhipe $PURIOUS )LINE _ABS PABS
10 dB 10 deém
0de s o # \
1 | ! | I |
SPURIOUS_LINE_ABS_ | 0 dBm ‘
o & 30 dBm edonne — ———
“ - _—_—
-40 dBr
-50 d@
-60 df
Start 2.475 GHz 10005 pts Stop 2.53 GHz | || Start 2.54 GHz 10005 pts Stop 2.615 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | aLimit
2.475 GHz 2.490 GHz 1,000 MHz 2,48901 GHz -29.41 dBm -4.41 d8 2,540 GHz 2.572 GHz 100.000 kHz 2,54297 GHz 1.53 dém -28.47 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49207 GHz -30.95 dém -17.95 d8 2,572 GHz 2.573 GHz 1.000 MHz 2.57294 GHz -24.09 dBm -14.09 dB
£:.456 She 20499 CHe 000 MHz 249883 GHz -29.12 dém -19.12 d8 2,573 GHz 2.577 GHz 1.000 MHz 2.57362 GHz -25.52 dBm -15.52 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.49989 GHz -29.53 dém -19.53 d8 2,577 GHz 2.597 GHz 1.000 MHz 2.57829 GHz -25.08 dBm -12.08 dB
2.500 GHz 2.530 GHz 100.000 kHz 2.50684 GHz 1.08 dBm -28.92 dB 2.597 GHz 2.615 GHz 1.000 MHz 2.50770 GHz -35.33 dBm -10.33 dB
| Y
L JU J QI e [ )i ) G o8

Date: 12.0CT.2017 09:44:51

Lowest Band Edge / 16QAM

Highest Band Edge / 16QAM

oo
Spectrum ¥# u%:l Spectrum J# -
Ref Level 30.00 dém Offset 15.00 de Mode Sweep Ref Level 30.00 dém Offset 15.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit Gheck PABS _SPURIGIG CHHEKABS _ PABS
20 dbife—BPURIOUS | INE_ABS PABS 20 dhife—$PURIOUS LINE ABS PABS
10 d: 10d8
o8 fn . '“l '-"\
o — | | | || |
r |
SPURIOUS_LINE_ABS_ } } k
30 df
-40 de
S0d
-60 dem
Start 2.475 GHz 10005 pts Stop 2.53 GHz Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
2.475 GHz 2,490 GHz 1.000 MHz 2,48974 GHz -29.00 dBm -4.00 dB 2,540 GHz 2.572 GHz 100.000 kHz 2,54909 GHz 1.61 dBm -28,39 dB
2,490 GHz 2,496 GHz 1.000 MHz 2,49276 GHz -30.67 dBm -17.67 d 2,572 GHz 2.573 GHz 1.000 MHz 2.57284 GHz -23.19 dBm -13.19 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49873 GHz -28.23 dém -18.23 d8 2,573 GHz 2.577 GHz 1.000 MHz 2.57620 GHz -25.79 dem -15.79 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.49963 GHz -29.35 dém -19.35de 2,577 GHz 2.597 GHz 1.000 MHz | 2,57820 GHz -25.30 dBm -12.30 dB |
2.500 GHz 2,530 GHz 100.000 kHz 2.50831 GHz 1.24 dém -28.76 dB 2,507 GHz 2.615 GHz 1.000 MHz 2.59762 GHz -35.21 dBm -10.21 dB
T T
[ ) ) QD wa ( ) ) QI o8

Date: 12.0CT.2017 09:12:56

Date: 12.0CT.2017 09:42:27

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A456 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Lowest Band Edge / 64QAM Highest Band Edge / 64QAM
~ oo
Spectrum # x| | Spectrum # v
Ref Level 30.00 dBm Offset 15,00 dg Mode Sweep Ref Level 30.00 dém  Offset 15.00 dB Mode Sweep
SGL Count 500/500 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck pAES _SPURIGHIE QHNEKABS PABS
20 dbife—$PURIOUS LINE ABS PABS 20 dhipe_$PURIOUS LINE ABS PABS
1048 10 dBr
0 de: [
1 | f l
SPURIOUS_LINE_ABS | ; \ J l |
¥ e it e A
7 v ~‘|-_.. g
-40 dbr
-50 dBm
-60 di
Start 2.475 GHz 10005 pts Stop 2.53 GHz || |[ start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48952 GHz -27.69 dém -2.69 dB 2,540 GHz 2.572 GHz 100.000 kHz 2,54282 GHz 3.93 dBm -26,07 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -29.66 dBm -16.66 dB 2,572 GHz 2.573 GHz 1.000 MHz 2,57205 GHz -27.21 dBm -17.21 dB
2.496 GHz 2:499 GHz 1.000 MHz 2.49881 GHz -26.00 dBm | -16.00 d8 2,573 GHz 2.577 GHz 1,000 MHz 2,57535 GHz -28.59 dBm -18.59 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.49959 GHz -26.64 dém -16.64 dB 2,577 GHz 2.597 GHz 1.000 MHz 2.57709 GHz -27.48 dBm -14.48 dB
2.500 GHz 2.530 GHz 100.000 kHz 2.50744 GHz 3.26 dém -26.74 dB 2,507 GHz 2.615 GHz 1.000 MHz 2.61076 GHz -35.43 dBm -10.43 dB
) T
{ J J QI e ( )i ] GIIITIND o8
Date: 14.0CT.2017 10:05:18 Date: 14.0CT 2017 10.15:10

LTE Band 7 / 10MHz+20MHz / 1RB 0 & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Spectrum ¥# u%:l Spectrum J# -
Ref Level 30,00 dem Offset 15.00 de Mode Sweep Ref Level 30.00 dém Offset 15.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS _SPURIGIG CHHEKABS _ PABS
20 dbife_$PURIOUS LINE_ABS PABES 20 dhife—$PURIOUS LINE ABS PABS
10 de: dg
0 de: ‘ \ de|
o ! | | 1 |
dB
‘ I 11 fl ‘
R I\
1 | \k J/ L ‘J} :
50 di o 1\ = - 50"t - -l et N
-60 di -60 dBm
Start 2.475 GHz 10005 pts Stop 2.53 GHz Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48117 GHz -36.18 dBm -11.18 dB 2,540 GHz 2.572 GHz 100,000 kHz 2,54119 GHz 11.80 dBm -18.20 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49564 GHz -44.59 dBm -31.59 dB 2,572 GHz 2.573 GHz 1.000 MHz 2.57206 GHz -43.09 dBm -33.09 d&
2.496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -35.81 dBm -25.81 dB 2,573 GHz 2.577 GHz 1.000 MHz 2.57451 GHz -43.98 dBm -33.98 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.49983 GHz -37.05 dBm -27.05 dB 2,577 GHz 2.597 GHz 1.000 MHz | 2.59669 GHz -29.51 dBm -16.51 dB |
2.500 GHz 2.530 GHz 100.000 kHz 2,50109 GHz 11.26 dém -18.74 dB 2,597 GHz 2.615 GHz 1,000 MHz 2.59705 GHz 231.22 dBm -6.22 dB
T T
[ ) ) QD wa [ ) ) QI o8

Date: 12.0CT.2017 09:27:05

Date: 12.0CT.2017 09:40:34

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A457 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Lowest Band Edge / 16QAM

Highest Band Edge / 16QAM

- oo
Spectrum  J# r-‘é‘ Spectrum # =
Ref Level 30,00 dém  Offset 15,00 d& Mode Sweep Ref Level 30.00 d8m  Offset 15.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES SCHNEKABS pPAES
20 d},u\l? PURIOUS _LINE_ABS PABS BPURIOUS ) INE_ABS PABS
10 dB
0de %
! | \
_LINE_ABS_ | J l [ T
-40 dBi L W[ \ ‘J] [
50 dB ~ =i -50Mi s A \"J
-60 d8 60d
Start 2.475 GHz 10005 pts Stop 2.53 GHz Start 2.54 GHz 10005 pts Stop 2.615 GHz
|Spurious Emissions Spurious Emissions
|__Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2,48385 GHz -36.16 dBm -11.16 dB 2,540 GHz 2.572 GHz 100.000 kHz 2,54118 GHz 11.31 dBm -18.69 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49496 GHz -44.73 dém -31.73 dB 2,572 GHz 2.573 GHz 1.000 MHz 2.57200 GHz -43.11 dém -33.11 dB
2igd0.cz 2:459.Gz 1,000 Mtz 2.49900 GHz -36.02 dém | -26.02 d8 2,573 GHz 2.577 GHz 1.000 MHz 2,57511 GHz -43.87 dém -33.87 dB
Sanee 2.5001GHE L000:MHe 2.49994 GHz -39.37 dBm -29.37 dB 2,577 GHz 2.597 GHz 1.000 MHz 2.59670 GHz -28.90 dBm -15.90 dB
2.500 GHz 2.530 GHz 100.000 kHz 2.50109 GHz 11.09 dBm -18.91 dB 2.597 GHz 2.615 GHz 1.000 MHz 2.50709 GHz -30.76 dBm -5.76 dB
{ J J QI e ( bj ] LT J—

Date: 12.0CT.2017 09:26:26

Date: 12.0CT.2017 09:40.58

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

oo
Spectrum # Spectrum J# -
Ref Level 30.00 dBm Offset 15,00 dg Mode Sweep Ref Level 30.00 d8m Offset 15.00 dB Mode Sweep
SGL Count 500/500 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES _SPURIGHIE CHNEKABS _ PABS
20 dbiie_$PURIOUS LINE_ABS PABS 20 dhifle_BPURIOUS |INE ABS PABS
10 dBs A p de
0de | ﬂ gid
o 1 | L \
SPURIOUS_LINE_ABS._ I J \ H 0 dBm J I
-30 dB 30 dB =
Yy e T
s0d %M‘ = oVt A Al ;J A Mo
60 d -60 dem
Start 2.475 GHz 10005 pts Stop 2.53 GHz | | [ Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48730 GHz -36.54 dBm -11.54 dB 2,540 GHz 2.572 GHz 100.000 kHz 2.54118 GHz 14.01 dBm -15,99 dB |
2.490 GHz 2.496 GHz 1.000 MHz 2,49430 GHz -44.74 d8m -31.74 d8 2,572 GHz 2.573 GHz 1.000 MHz 2.57233 GHz -40.06 dem -30.06 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -34.16 dém -24.16 d8 2,573 GHz 2.577 GHz 1.000 MHz 2.57309 GHz -42.68 dBm -32.68 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.50000 GHz -38.07 dém -28.07 dB 2,577 GHz 2.507 GHz 1.000 MHz | 2.509648 GHz -30.74 dBm -17.74 dB |
2.500 GHz 2.530 GHz 100.000 kHz 2.50110 GHz 14.33 dBm -15.67 dB 2.507 GHz 2.615 GHz 1.000 MHz 2.59709 GHz -32.21 dBm -7.21dp |
T T
[ T ) QD v [ ) ) QI &8

Date: 14.0CT.2017 10:06:21

Date: 14.0CT.2017 10:16:04

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A458 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6






